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 00002854               0 ELEMENT-FILTER, TRANSMISSION LUBE - HB HEADER
 00011487               4 RING-RETAINER, SNAP EXT 1.750IN SHAFT
 00012636               2 BEARING-BALL, SGL NTN 6306ZZC3E
 00013223               1 SEAL-OIL, NITRILE, ID-2.38IN OD-3.00IN THK-0.25IN
 00013302               1 SEAL-OIL, NITRILE 2.250IN SHAFT
 00014513               2 BEARING SPHERICAL PLAIN, SKF GEZ 112 ES
 00015578               7 BUSHING - RUBBER, ID-0.68IN OD-1.37IN THK-0.40IN
 00015718               1 SPRING, EXTENSION - 3/4" OD X 5" LONG
 00016275               3 SEAL - OIL, ID-1.75 OD-2.50 WTH-0.31
 00016845               2 CLAMP - V-BAND MARMAN 5IN, EXHAUST PIPE
 00017680               1 SEAL - ROD, HYDRAULIC STEERING CYLINDER
 00018041               3 HOSE - RADIATOR, 2.25IN X 24IN SAE 20R5
 00018125               4 BEARING-BALL, SPHERIAL PLAIN ID-1.25IN OD-2.00IN
 00020974               1  BELT, AC, V-AG HA X/SECT ORDERS AS A SET
 00022925               1 BELT - AC COMPRESSOR L4WD
 00023265               1 BELT SET OF 2, V-BELT / FAN
 00023266               2 BELT-SET OF 2, WATER PUMP L4WD
 00023670               1 CAP - FUEL TANK FILLER L4WD
 00025663               1 PIPE-EXHAUST, TURBO TO MUFFLER L4WD
 00026198               2 BEARING-BALL, DEEPGRV SGL ID-45.0MM OD-100.0MM THK-25.0MM
 00026202               2 BRAKE - PTO CLUTCH ASSY L4WD
 00030986               1 ELEMENT-FILTER AIR, CAB CLIMATE CONTROL SYSTEM
 00031510               1 VALVE - EXPANSION, A/C & HEATER ASSY L4WD
 00031885               1 BELT- SET OF 2 A/C & HEATING
 00036501               1 SEAL-WIPER, HYDRAULIC CYLINDER ASSY
 00043118               4 CAP SCREW, HEX HEAD - M6 X 1.0 X 40.0 CL-8.8
 00043139               6 BOLT HEX M10 X 25 8.8PL
 00043151               4 CAP SCREW, HEX HEAD - M12 X 1.75 X 20 CL-8.8 PL
 00043260               2 CAP SCREW, HEX HEAD - M12 X 1.75 X 30
 00043845               2 WASHER, FLAT STEEL - 4.30 ID X 9.00 OD X 0.80MM THK
 00044027               2 CAPSCREW - HEXHEAD FLANGED M20 X 90MM CL-8.8
 00044139              23 CAP SCREW, HEX HEAD - M30 X 120 10.9 PL
 00044183              15 WASHER - 13.0 ID X 24.0 OD X 2.5MM THK HDN PL
 00048506               2 BOOT-COATED RUBBER, BRAKE CALIPER ASSY
 00048946               2 CAPSCREW HEXHEAD, 0.75IN - 10UNC X 3.25 GR5 PL
 00049886               3 O’RING, ID-0.239IN THK-0.070IN
 00050288               2 O-RING NITRILE, ID-2.40 THK-0.09
 00052813               1 GASKET BUWAN
 00053354               0 SLEEVE / RELEASE BEARING, CLUTCH ASSY
 00053902               1 KIT - SEALS, BRAKE CALIPER REBUILD
 00056688               1 STEEERING PUMP, GEAR, 750-975
 00057262               1 BELT SET OF 2, ALTERNATOR, NT CUMMINS 855 (81-83)
 00057822               1 BELT-SET OF 3, AUTO-V, FAN & WATER PUMP
 00057993               1 ELEMENT-FILTER, AIR PRIMARY L4WD
 00058281               1 COUPLER-HYDRAULIC, RIGHT-RED
 00058328               1 KEY - IGNITION / DOOR, VERSATILE L4WD
 00058785               1 PUMP- ASSY, HYDRAULIC, STEERING & IMPLEMENT
 00060751               2 BEARING-CUP, RLR SGL TPR TYSON 572
 00072332               1 CLEVIS-THROTTLE LINKAGE
 00073454               5 TOP SEAL - STEERING CYLINDER (NEOPRENE),  L4WD, 13MM THICK
 00073455               4 LOWER SEAL - STEERING CYL. (NEOPRENE),  L4WD, 19MM THICK
 00073989               1 PIN - STEERING CYLINDER LTH-94.5MM DIA-34.98MM
 00073991               2 SPACER-STEEL, OD-1.625IN STEERING CYLINDER
 00075111               1 SEAL-EPDM FOAM, OD-120 THK-32MM, BTM OSCILATION
 00075112               1 SEAL-EPDM FOAM, OD-120 THK-35MM, TOP OSCILATION PIN
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 00075117               2 SEAL-EPDM FOAM, OD-100 THK-25MM, BTM DRAG LINK
 00080682               2 WASHER, LOCK - 1/4" PL
 00080701               2 WASHER, FLAT STEEL - 0.312 X 0.734 X 0.065 PL
 00087313               2 NUT, JAM HEX - 0.75 UNF GR-2 PL
 00087370               1 WASHER - STEEL FLAT, DIA-1.25IN
 00088469SRV            2 YOKE STRAP RETAINER KIT - STEEL
 00088470               8 SETSCREW - FERRY CAP, BEARING STRAP 1610 DRIVELINE
 00089386              10 RING - BACKUP, FLOW CONTROL ASSY, HYD VALVE BODY
 00090129               2 CAP FUEL 76 DIA
 00092756               2 BELT-SET OF 2, A/C COMPRESSOR
 00097384               2 RETAINER - RUBBER LATCH, HOODS & SHIELDS
 00100285               1 HOSE, FLEX - 1-3/4"ID X 3050MM LONG (AIR SUCTION)
 00100345               1 V-BELT, SET OF 2 A/C COMPRESSOR (EFFECTIVE LENGTH: 43.0IN)
 00100807               1 NUT LOCK NYLON 1.25NF GR5 PL
 00105382               1 FILTER - AIR, CAB AIR CONDITIONING SYSTEM
 00106543               2 CAPSCREW - HEXHEAD FLANGE GR-5, 0.625IN - 18UNF X 1.25IN
 00107034               2 KIT - JOURNAL BEARING, DRIVELINE BIDI
 00107119               2 BOLT-COACH SQHD M16 X 78
 00107231               2 KIT-JOURNAL, U-JOINT DRIVELINE
 00108550               1 COUPLING - TANDEM PUMP
 00109130               1 PIN-STEEL, OSCILLATION, FRAMES ASSY L4WD
 00164380              10 O-RING 70 DURO ID-0.924IN THK-0.103IN
 00165202               4 O-RING SEAL, DURO-90 ID-0.351IN THK-0.072IN
 00165217               0 O-RING, BUNA - 2.362" ID X 0.103" THK
 00167266               1 O-RING, RUBBER 90-DURO, ID-0.924IN THK-0.116IN
 00167268               5 O-RING, HYDRAULIC FITTINGS, ID-1.171IN THK-0.116IN
 00167269               5 O-RING NITRILE, ID-0.80 X THK-0.09
 00272535               3 P-CLIP, COATED - 0.25" OD
 00274251               8 CAPSCREW - HEXHEAD FLNG-USR M10 X 1.5 X 25
 00274506               6 O-RING NITRILE, ID-5/8IN THK-1/8IN
 00280410              12 CAP SCREW, HEX HEAD - 0.44 X 1.00 GR-8 PL
 00280853               7 CAP SCREW, HEX HEAD - 0.50 X 1.25 GR-8 PL
 00300506               1 CAP SCREW, HEX HEAD - M6 X 1 X 25 CL-8.8 PL
 00374545               6 O-RING ID-1.862IN THK-0.070IN, PLANET CARRIER
 00392530               2 NUT, HEX - M16 X 2 CL-10 PL
 00394631               2 WASHER - 17.0 ID X 34.0 OD X 4.0MM THK (STEEL)
 00412064               2 RIVET BLIND - 5.55 X 11.89
 00412398               8 CAP SCREW, HEX HEAD - M16 X 50 10.9 PL
 00510207               2 O-RING NITRILE / SHAFT SEAL ID-1.75 X THK-3/16IN
 00529068               1 BULB - LAMP, #1156 12VOLT
 00570186               5 O-RING, 90 DURO - 1.475" ID X 0.118" THK
 0608T118               3 ELEMENT-FILTER, FUEL L4WD
 09618037               2 CAP - DUST POLYURETHANE, HYDRAULIC COUPLER
 09626929               2 O-RING ID-1.048IN THK-0.116
 09626944              18 O-RING, NBR90 -114 86557314
 09628100               4 NUT - U/CLIP M4 - 0.7 PH-PL
 09671405               6 WASHER - FLAT STEEL PLATED ID-17.5MM OD-62.0MM THK-10.0MM
 09671714               1 CAP SCREW, HEX HEAD FLANGE - M8 X 25 8.8PL
 09672296               8 BEARING, NEEDLE ROLLER - 6.35MM DIAMETER X 25.4MM LONG
 09672314               6 SEAL - OIL, 5.6" ID, SPRING NITRILE ENCASED, STD. AXLE HUB
 09672323               1 SWITCH, THERMOSTAT, A/C & HEATER ASSY
 09672426               1 SEAL - OIL, RETAINER ASSY, PINION SHAFT
 09672476               1 SEAL - RING POLYACRYLATE, PTO CLUTCH PISTON ASSY
 09672477               1 RING - SNAP INTERNAL
 09672478              12 PLATE - CLUTCH, (STEEL)
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 09672492               2 SEAL - PISTON, HYD BRAKE CALIPER ASSY
 09672495               2 SEAL - RING HOOK TYPE, 5.25 PTO CLUTCH PISTON ASSY
 09672524               1 BEARING-CUP ROLLER SINGLE TAPER, OD-225.0MM THK-41.275MM
 09672525               1 BEARING-CONE ROLLER SINGLE, ID-165.10 THK-41.275MM **HD**
 09672562               4 INSULATOR-SEAL, PISTON, HYDRAULIC BRAKE ASSY
 09672608               4 BALL-SEAT, SHUTTLE PLUG ASSY, HYDRAULIC VALVE
 09672614               1 SEAL, SHAFT OD-2.00IN THK-0.245IN
 09672827               2 STUD - BALL, .38 DIAMETER
 09672932               1 BEARING SPHERICAL PLAIN, ID-60.0MM OD-105.00MM THK-63.0
 09672944               1 SWITCH, TEMPERATURE - 210-DEG F
 09673036               1 GASKET-CHRYSOTILE ASBESTOS, PISTON PUMP MOUNT
 09673078               1 SEAL-OIL, AXLE SHAFT DIA-3.250IN, DROP BOX ASSY
 09673102               1 FILTER - ELEMENT PRIMARY, - AIR CLEANER
 09673139               5 O-RING, SEAT SHUTTLE PLUG - VALVE BODY FLOAT ASSEMBLY
 09673141               4 O-RING, PRIMARY HOUSING, VALVE BODY ASSY
 09673142               7 O-RING, PRIMARY HOUSING, VALVE BODY ASSY
 09700572               2 FLANGE - ALUMINUM, CLUTCH CABLE ASSY
 09702491              15 CLUTCH PLATE
 09702538               2 SHIM, OUTPUT SHAFT - 0.05
 09702539               2 SHIM, OUTPUT SHAFT - 0.25
 09702541               1 SHIM, OUTPUT SHAFT - 0.05
 09702542               6 SHIM, OUTPUT SHAFT - 0.075
 09703149               0 STRUT, GAS SPRING - 343/585MM
 09703991               1 SCREEN-STRAINER, HYDRAULIC / TRANS LUBE SYSTEM
 09704349              12 SEAL - EPDM FOAM, ID-58.0 THK-16.0MM, STRG CYLINDER PIN
 09704416               4 BUSHING - SELF LUBRICATING, ID-50 X OD-55 X LTH-40
 09704417               3 WASHER-THRUST, STEEL SELF-LUBE ID-52MM THK-2MM
 09704689               8 PLATE, LOCK, BEARING CAP BOLT - DIFFERENTIAL CARRIER CASE
 09704692               9 WASHER, LOCK PLATE - ADJUSTER DIFF CASE CARRIER
 09704761               4 PAD, MOUNTING, RUBBER - TRANSMISSION
 09704764               1 SLEEVE, RUBBER - 25.4" ID X 43.0MM LONG (TRANSMISSION MOUNTI
 09704851               1 SHIM-0.05MM, BEARING CAP, LOWER REAR, TRANSMISSION
 09704865               1 PIN-OSCILLATION, REAR FRAME L4WD
 09704866               1 SPACER-STEEL, OSCILLATION PIN
 09704896               1 WASHER, THRUST - PINION SIDE GEAR ASSEMBLY (USE 09704898)
 09705146               1 PUMP-TANDEM HYDRAULIC, 10 / 11LTR ENGINE L4WD
 09705720               2 SPACER-STEEL, STEERING CYLINDER PIN ID-17.20MM
 09705728               0 CAP - FILLER TUBE ID-1.90IN, 5IN CHAIN / RUBBER SEAL
 09705763               1 VALVE - THERMOSTATIC EXPANSION L4WD
 09705764               1 COMPRESSOR - AIR CONDITIONING SYSTEM 12 VOLT
 09705770               2 PIN-PIVOT, STRG CYL, RR FRAME
 09705820               6 BOLT - WHEEL MOUNTING, 5/8UNF X 50LG
 09705874               1 SWITCH-PRESSURE, 3 PSI / 12-VOLT, SNGL-POLE / SNGL-THROW
 09706155               1 RESISTOR-SPEED CONTROL, HTR/AC BLOWER-MOTOR ASSY
 09706426               1 9882 CIRCUIT BOARD - REFERBISHED
 09706714              12 O-RING, NITRILE ID-0.73 THK-0.14
 09706806               1 SPRING - GAS ASSY, DOOR RESTRAINING
 09706836               3 BLADE, WINDSHIELD WIPER - 18" FLEXIBLE (BLACK)
 09706860               1 STRAP - GUARD, DRIVELINE ( BLACK )
 09706872               1 LOCKNUT, 1.500 IN, OSCILATION PIN
 09706914               2 O-RING, ID-3.989IN THK-0.070IN, TANDEM PUMP
 09707241               1 BELT COMPRESSOR, GROOVEWTH-0.50IN LTH-38.97IN 36 DEG
 09707244               1 SET OF 2 BELTS, ALTERNATOR
 09707263               1 SENSOR - FUEL LEVEL, DIESEL 32.4 TO 256.28OHMS L4WD
 09707323               2 CAB FILTER, HEATER & A/C ASSY L4WD



                                                             AG AUTHORITY
 Jan 11 2023                                            WEBSITE INVENTORY LIST                                              Page    4

 Part No.         On Hand Extended Desc
 ------------------------------------------------------------------------------------------------------------------------------------
 09707390               1 FITTING, PRESSURE/COMPRESSOR HEAD #8 - AIR CONDITIONING
 09707483               2 SWITCH-PRESSURE,  NC 40/4 PSIG L4WD
 09707484               1 SWITCH-PRESSURE NC 300/200 PSIG L4WD
 09707517               2 BLADE - WIPER WINDSHIELD, 26IN FLEXABLE (BLACK)
 09780084               3 PIN - DOWEL, PINION CASE ASSY, DIFFERENTIAL
 09780116               5 CONNECTOR HOUSING - BLACK (ANDERSON)
 09780117               2 CONNECTOR HOUSING - BLUE (ANDERSON)
 09780121               6 CONNECTOR HOUSING - RED, TYPE J13 (ANDERSON)
 09780124               6 TERMINAL, ANDERSON - 30A (12-16 AWG)
 09790022               4 SEAL - OIL, END YOKE, PTO CLUTCH ASSY L4WD
 09790555               2 WASHER - STEEL HRDN, ID-0.469 OD-0.750 THK-0.095
 09790655               1 WASHER-FLAT STEEL HDN, ID-1.625IN OD-3.50IN THK-0.18IN
 09804255               2 CAP SCREW, HEX HEAD FLANGE - M6 X 16 CL-8.8 PL
 09804261               4 CAP SCREW, HEX HEAD FLANGE - M10 X 1.50 X 25 CL 8.8 PL
 09804264               2 CAP SCREW, HEX HEAD FLANGE - M10 X 1.5 X 50 CL-8.8 PL
 09804268               6 CAP SCREW, HEX HEAD FLANGE - M12 X 40MM CL-8.8 PL
 09804276               1 NUT, HEX FLANGE - M6 CL-8 PL
 09804277               2 NUT, FLANGE HEX - M8 CL-8 PL
 09804278               4 NUT - HEX FLANGED M10 X 1.50 CL-8.0
 09806311               3 BEARING SPHERICAL PLAIN, ID-35.0MM OD-55.0MM 25.0THK
 09806312               2 RING - SNAP, RETAINING, INT 2.170IN
 09820148               4 COUPLER - HYDRAULIC, MALE 19MM/ORB FEMALE THREAD
 09821714               2 CLIP, NYLON, BLACK - LIFT CONTROL ROD END
 09821734               1 POTENTIOMETER, 130DEG-TOTAL ROTAION / 114DEG-CW
 09823571               1 O-RING - 2.227" ID X 0.100" THK
 09823782               2 ELEMENT, FILTER - CAB OUTSIDE AIR (GENESIS)
 09824051               1 O-RING NBR 90-DURO ID-1.176 THK-0.070
 09827059               4 O-RING NITRILE BLACK 70-DURO ID-0.551IN THK-0.070IN
 09828498               1 O-RING - 3.959" ID X 0.100" THK
 09840535               3 CONNECTOR - HYDRAULIC C/WITH O-RINGS, 1-3/16ORFS X 1-1/16ORB
 09843495               1 CAP SCREW, HEX HEAD - M20 X 25 X 60 CL-10.9
 09847312               3 BULB, HALOGEN 12 VOLT 50 WATT
 09848710               2 KNOB - ELECTRONIC CONTROL SWITCHES
 09848947               1 PLUG, HEX HEAD - 1"-18 NS (MAGNETIC)
 09991976               5 O-RING - 0.739" ID X 0.070" THK BUNA
 09992069              12 O-RING, RUBBER ID-0.614 THK-0.070 FOR 1/2" COUPLER
 09993141               1 O-RING - 0.364"ID X 0.070"THK (BUNA)
 134373                 2 O-RING ID-1.125IN THK-0.0625IN
 44139                  0 CAPSCREW, HEXHD M30 X 120 10.9PL
 510207                 2 O-RING NITRILE / SHAFT SEAL ID-1.75 X THK-3/16IN
 83961305               1 VALVE ASSEMBLY - HEATER CONTROL
 83972419               4 COUPLER, QUICK DISCONNECT - FEMALE
 86000017               1 YOKE - END, DRIVELINE 8C SERIES
 86000310               1 KIT, UNIVERSAL JOINT - DRIVELINE 7C (W/ CAPSCREWS)
 86000439               1 RING, RETAINING
 86000443               1 KIT - BRAKE PADS L4WD, 2000 SER., 9000 SER.
 86000600               1 SWITCH - ROCKER SPST/AC, SNAP-IN MOUNT (BLACK)
 86000661               4 RING, RETAINING RING INT 2.69DIA
 86000720               1 PUMP-GEAR, TANDEM PUMP ASSY L4WD
 86000724               2 COVER - PUMP, TANDEM
 86000739               2 BEARING SPHERICA PLAIN, ID-50.8MM OD-80.963MM 44.5THK
 86001098               0 U-JOINT KIT, PE  PTO
 86001127               4 SEAL - EPDM FOAM, OD-100 THK-35MM, FRONT DRAG LINK
 86001338               1 O-RING NITRILE JIS B2401 G100
 86001464               2 CUP, RUBBER - HYDRAULIC COUPLER COVER
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 86001526               1 USED VALVE
 86001604               1 TUBE-RUBBER, DURO-65, AIR CONDITIONER DRAIN
 86002392               2 BEARING SPHERICAL PLAIN, SKF GE 45 ES
 86010325               3 SEAL, COPPER - 1.25" ID X 1.0" OD X 0.06" THK
 86010613               4 PLUG - DUST, COUPLER, POLYURETHANE FOR 3/4IN 60-SERIES
 86011039               1 PIPE - EXHAUST, FLEXIBLE 5.0IN LTH-14.0IN L4WD
 86011515               1 COUPLING, PUMP DRIVE - TRANSMISSION OUTPUT SHAFT
 86012686               2 PLUG - STEEL, SPILLAGE PORT SPECIAL, CAP OD-0.50IN
 86012742               1 LAMP - WARNING
 86013082               2 GUAGE - FUEL 90 OHMS
 86013221              10 SEAL-SLIPPER, COUPLER BODY ASSY, ID-1.248 THK-0.086IN
 86013222              12 SPRING - COLLER COMPRESSION, OD-1.64IN LTH-1.27IN (EXTENDED)
 86013223              12 RING - SNAP RETAINING, INTERNAL DIA-1.63IN
 86013227              12 SPRING-RETAINING, COUPLER BODY, OD-1.25IN LTH-3.66IN
 86013419               1 SEAL-RETAINER OIL, DIFFENTIAL CARRIER
 86013811               3 STUD - BALL, GAS CYLINDER MOUNT, DIA-10.0 M8 X 1.25
 86013815               5 O-RING - 0.796"ID X 0.14" THICK (POLYURETHANE DURO-88)
 86013990               1 CABLE, IMPLEMENT VALVE - 105" (2657MM) - MP18
 86014053               2 PUMP, TANDEM HYDRAULIC - HYDRAULICS & STEERING (14L ENGINE)
 86015466              27 WASHER, FLAT (HARDENED) - 1.25"ID X 2.25"OD X 0.156THK
 86017476               2 INDICATOR - PRESSURE, HYD FILTER HEAD ASSY
 86017513               0 COUPLING - DYNAFLEX 600-SERIES
 86017514               2 COUPLING, DYNAFLEX - 400 SERIES
 86018333               3 SEAT - SHUTTLE PLUG, BODY LOCKOUT ASSY
 86018363               1 FLANGE - BEARING, BALL-SINGLE ID-55.56MM, DRIVELINE
 86018941               1 SWITCH - PTO CONTROL L4WD
 86019345               3 BODY - COUPLER 86040426 IS INTERCHANGABLE BUT DIF. O-RINGS
 86019409               1 SLEEVE, MOUNTING - CONTROL CABLE (ALUMINUM)
 86019984               1 PUMP - GEAR 3.2-CIR PR PLATE, TRANS. LUBE SYSTEM
 86020845               1 BELT-FAN, CUMMINS N14 ENGINES
 86020846               1 BELT-ALTERNAT *THERE IS A EARLIER OPTION THAT HAD V BELTS*
 86020858               0 VALVE-HYDRAULIC, BLOCK, 9000 AND 2000 SER.
 86021543               4 RING-BACKUP, ID-0.234IN, HYDRAULIC VALVE FLOAT ASSY
 86021544               4 RING-BACKUP, ID-0.265IN, HYDRAULIC VALVE FLOAT ASSY
 86024124               2 USED LOCKNUT
 86024297               2 SPRING - CLUTCH PEDAL  EXTENSION - 31.7 OD X 125MM LONG
 86024470               3 SCREW - DUST COVER DOOR, HYDRAULIC COUPLER
 86024471               3 CAPSCREW - BUTTON HEAD, HYD COUPLER ASSY
 86024482               3 SUPPORT - SEAL, HYDRAULIC COUPLER ASSY
 86024483               3 SEAL - DUST, COUPLER ASSY
 86024484               3 COVER - DUST (PLASTIC), HYDRAULIC COUPLER ASSY
 86024911               2 PLATE - BASE RH, HYD COUPLER DOOR COVER
 86024912               3 PLATE - BASE LH, HYD COUPLER DOOR COVER
 86025102               2 CLAMP, 5.0IN DI, STEP, STAINLESS
 86025387               1 COUPLER - HYDRAULIC, 19MM FEMALE **SEE REVIEW**
 86025876               1 COOLER - HYDRAULIC OIL, N-14 / 8.3LT / M11, 2-HOSE CONNECTIO
 86026176               2 HOSE, CHARGE AIR COOLER
 86026206               2 CAP, PLASTIC PLUG, HYD COUPLER ASSY, RETRACT - GREEN
 86026207               2 CAP, PLASTIC PLUG, HYD COUPLER ASSY, EXTEND - GREEN
 86026713               1 CLAMP, HOSE T-BOLT - 4.0"
 86026766               1 DECAL - REFLECTIVE TAPE (RED)
 86026767               3 DECAL - CONSPICUITY TAPE (YELLOW REFLECTIVE)
 86026768               1 DECAL - REFLECTIVE TAPE (ORANGE)
 86026793               1 RUBBER FLEX HOS
 86026984               2 TAB LOCK WASHER
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 86027030               2 O-RING, NITRILE, 75-DURO PC
 86027872               1 SPACER, STEEL - UPPER TRANSMISSION MOUNTING (RED)
 86029143               7 ELEMENT-FILTER,
 86029146              18 SHORT HYD OIL & TRANS FILTER L4WD & HHT
 86029149               2 ELEMENT-FILTER,
 86029150               5 ELEMENT-FILTER,
 86029150               1 RECLEAN AIR FILTER
 86029152               1 ELEMENT, FILTER AIR SAFETY MODEL 2240, 2270, 2310
 86029153               3 ELEMENT-FILTE
 86029160               2 ELEMENT, FILTER - FUEL/WATER SEPARATOR
 86029162              15 LONG HYDRAULIC OIL FILTER, HYDRAFLOW PLUS
 86029164               3 ELEMENT, FILTER - ENGINE OIL (GENESIS)
 86029175               1 GASKET - FRON
 86029177               1 GASKET - TIMI
 86029270               5 PAINT, RED
 86029274               8 PAINT, CREAM
 86029278               7 ENAMEL, AEROSOL SPRAY - VERSATILE BLACK
 86029672               1 ELEMENT, FILTER - COOLANT (WITH DCA ADDITIVES)
 86030498               2 USED PIN WELD-ASSY WITH PULL HANDLE, DIA-2.0IN, DRAWBAR
 86030708               1 BELT-FAN / ALTE
 86030710               0 HEATER - ENGINE
 86030732               2 PIN, KILK WITH LOCK RING - 5/16" OD X 59MM LONG
 86030995               1 BELT-SET OF 2,
 86031010               2 ELEMENT, FILTER - OUTSIDE AIR L4WD **CHECK SN SPLIT**
 86031014               3 ELEMENT - FILTER, HYDRAULIC SYSTEM L4WD
 86031275               3 CONNECTOR ELE, PIGTAIL
 86031276               1 3/8"SHAFT BLOWER & MOTOR AND HOUSING ASSY, 12V 3 SPD
 86031349               2 RAIL, SIDE, POLYETHYLENE (BLACK) - LADDER ASSEMBLY, 13 1/2"
 86031366               1 BELT - A/C COMPRESSOR, GROOVEWTH-0.50IN LTH-38.97IN 36 DEG
 86031367               2 BELT-WATER PUMP, N14 CUMMINS
 86031519              15 SEAL, LOWER DRAG - 60MM ID X 125MM OD X 42MM THICK (EPDM FOA
 86031520              12 SEAL - DRAG LINK UPPER, EPDM-FOAM ID-60 OD-125 THK-42MM
 86031521               1 SEAL - OSCILLATION LOWER, EPDM-FOAM ID-95 OD-200 THK-38MM
 86032144               4 BODY - HYDRAULIC COUPLER ASSY
 86032145              10 SEAL - SYNTHETIC RUBBER, HYDRAULIC COUPLER ASSY
 86032161               3 FILTER - CAB AIR, STEEL FRAME 203 X 991.0MM (8 X 39IN)
 86032418              11 O-RING SEAL, SY
 86032440               1 BLADE, WINDSHIELD WIPER - 28"
 86032540               1 HOSE - FLEX WI
 86032599               1 LENS - RED, STOP/TAIL LIGHT (LH/RH) HHT-L4WD
 86032609               1 HEX NUT 1-1/4
 86032678               1 STRAINER - SUCTION STEEL MESH, HYDRAULIC TANK
 86032884               1 FITTING, A/C COMPRESSOR SUCTION - WITH VALVE
 86032980               1 THROTTLE - HAND
 86033039               6 BUSHING, CROSS MEMBER - DRAWBAR REINFORCING
 86033057               6 CAP SCREW, HEX HEAD FLANGE - M12 X 70 CL-8.8 PL
 86033080               1 LONG HYDRAULIC FILTER QSX15 ENGINE
 86033133               2 FILTER ASSY - FUEL / WATER SEPARATOR
 86033134              12 ELEMENT - FILTER AUXILLARY, FUEL / WATER L4WD
 86033269               1 TEE, SWIVEL/RUN - 13/16 ORFS X 13/16 ORFS
 86033398               1 KIT - DUST BOOTS & SEALS
 86033399               3 KIT - PAD & HOLDER (TYPE 62), 375 THROUGH 620
 86033469               1 SEAL - RUBBER BULB TYPE, ROOF CAP
 86033497               1 BELT - FAN , 8-RIB, L4WD - D6 SERIES
 86033498               1 BELT - ALTERNATOR, 5-RIB, L4WD - M11
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 86033864               4 BEARING, TAPERED ROLLER, #32220 - SYNCHRO DIFFERENTIAL
 86033867               2 BELT - FAN / WATER PUMP, QSX-15 ENGINE, HHP-L4WD
 86033868               1 BELT - ALTERNATOR / AC-COMPRESSOR, QSX15-ENGINE, HHP-L4WD
 86034026               1 RECEIVER DRYER (HHP-L4WD)
 86034029              11 ELEMENT - COOLANT FILTER QSX15 ENGINE
 86034041               1 ELEMENT - AIR FILTER SAFETY BVI-LOGO HHP - L4WD
 86034042               5 ELEMENT - AIR FILTER OUTTER
 86034258               1 HOUSING - DETEN
 86034259               2 O-RING, P/C NTI
 86034331               4 RIVET -SNAP FEMALE, BOOT RETAINER, SEAT BASE ASSY
 86034332               4 RIVET -SNAP MALE, BOOT RETAINER, SEAT BASE ASSY
 86034351               2 ELEMENT - FILTER, HYDRAULIC OIL / HIGH-FLOW CAPACITY
 86034487               1 O-RING - 104MM ID X 3MM, O-RING FOR 86054218
 86034937               1 SWITCH, 4-WAY CONTROL MIRROR TILT - 12-VOLT/10AMP
 86035008               2 KIT, U-JOINT FOR 8.5C SERIES DRIVLINE, C/WITH CAPSCREWS
 86035145               1 PLUG - HOLLOW HEX, HYDRAULIC COUPLER ASSY, HHP-L4WD
 86035146               3 PLUG - HOLLOW HEX, HYDRAULIC COUPLER ASSY, HHP-L4WD
 86035239               6 STUD, WHEEL - M20 X 110 (SERRATED SHANK)
 86035393SRV            0 SECTION - HYDRAULIC VALVE ASSEMBLY (EHR SB33)
 86035394               2 SECTION - HYDRAULIC VALVE ASSY, MANUAL SB-23
 86035460               4 QUICK COUPLER
 86035519               7 WASHER- BACKUP
 86035631               1 ALTERNATOR - 16
 86035947               8 CLAMP - MONITOR MOUNTING (BLACK), LONG - 3 HOLE
 86035948               6 CLAMP - MONITOR MOUNTING (BLACK), SHORT - 2 HOLE
 86035988               1 KIT - O-RING
 86036075               1 SCREEN SUCTION, CAT 16-SPD PWRSHIFT TRANSMISSION
 86036077               1 BREATHER - 16 SPEED PS CAT TRANSMISSION
 86036090               1 YOKE - INPUT, 16-SPD PWRSHIFT CAT TRANSMISSION
 86036290               9 NUT - HEX JAM 1-14UNF GR-A PL
 86036291               1 CONNECTOR, HYDRAULIC, BULKHEAD (W/ O-RINGS) - 3/4 ORB X 13/1
 86036749               3 ISOLATOR, TRANS MOUNTING, HEAVY-DUTY - 1050LB (YELLOW)
 86036864               2 SWITCH - SEAT HEIGHT ADJUSTMENT (W/90DEG ELBOW)
 86036941               6 CAPSCREW - HEXH
 86036944               5 CAPSCREW - HEXH
 86037711               3 SEAL - LIP TYPE, INPUT, CAT 16-SPD PWRSHIFT TRANSMISSION
 86037713               2 SEAL / O-RING, INPUT SHAFT YOKE END ASSY, CAT 16-SPD PWRSHIF
 86037714               2 SEAL / O-RING, INPUT SHAFT YOKE END ASSY, CAT 16-SPD PWRSHIF
 86037715               6 SEAL / O-RING, INPUT SHAFT YOKE END ASSY, CAT 16-SPD PWRSHIF
 86037716               2 SEAL / O-RING, INPUT SHAFT YOKE END ASSY, CAT 16-SPD PWRSHIF
 86037717               6 SEAL / O-RING, INPUT SHAFT YOKE END ASSY, CAT 16-SPD PWRSHIF
 86037783               1 BEARING - DOUBLE BALL ID-30 OD-72 THK-30.2
 86038028               2 CONNECTOR - HYDRAULIC, 1-1/16ORB X 1.0ORFS, BULKHEAD FITTING
 86038029               4 BALLAST OSRAM - 12V . SEE 66144 FOR HID BULB D1S
 86038142               1 CAP, FUEL - W/LOCKING TAB ASSEMBLY
 86038143               1 GASKET - FUEL CAP (BUNA N)
 86038264               1 BELT, ENGINE AUXILIARY DRIVE - FAN, ALTERNATOR, AC COMPRESSO
 86038323               2 SEAL - HD. AXLE
 86038334               6 KIT - SEALS / ORINGS IMPLEMENT VALVE SB-23
 86038508               4 FILTER / FUEL-WATER SEPARATOR, QSB6.7 & QSC-8.3
 86038642               2 BELT, ALTERNATOR/ AC  - 6PK 1703.2MM
 86038754               1 TEE 1.00 MORFS  1-1/16 MORB
 86039452               2 DECAL - CLASSIC
 86039456               1 CAP, RADIATOR 15 PSI
 86040054               1 WIRE ASSY - EHR SB33 EHS2 4-SPL IMPL VALVE TO CAB
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 86040121               1 BULB - 9005/HB3, 12V
 86040230              14 FILTER ELEMENT HYD OIL 12XP -  2 TO 4 PER TRACTOR
 86040386               1 RADAR ADAPTER CABLE
 86040426               7 QUICK COUPLER -  1/2" X 7/8"ORB-2375/305/340/375/400
 86040427               3 QUICK COUPLER - FEMALE RSD 1/2" X 1" ORFS
 86040689               1 CABLE IMPLEMENT VALVE (SB23)
 86040689-D             1 CABLE ASSEMBLY - 3600MM LONG, IMPLEMENT VALVE (SB23)
 86040759               1 HOSE ASSEMBLY - 3/4" X 1000MM LONG 100R1
 86040791               3 FILTER FUEL SECONDARY QSB6.7
 86041125               2 RAIL - LADDER SIDE, POLYPROP. - 10" LONG
 86041393              21 SEAL, INTERFACE ,  SEALS COUPLER # 86040426
 86041608               1 FAN ASSEMBLY, ENGINE - 38", 5-DEG
 86041672               1 REMAN RAD VERSATILE
 86041795               1 ALTERNATOR - 200A, PIVOT MOUNT
 86041902               1 PLATE, COVER - ELECTRICAL
 86042119               2 POWERSHIFT CONTROL STICK LEVER JOYSTICK
 86042121               1 DUAL EHR CONTROLS # 5&6 DUAL SWITCH
 86042143               2 THROTTLE, POTENTIOMETER
 86042144               0 SWITCH, CRUISE CONTROL - 2 X 2
 86042215               1 DRIVELINE 7C - ENGINE TO TRANSMISSION (CAT)
 86042383               3 FAN ASSEMBLY, ENGINE - 38"
 86042636               1 KIT- REBUILD, SPRING COUPLER - SEE ALSO 86060757
 86042722               4 SCREW, PAN HEAD - M5 X 35 (PLATED BLACK ZINC)
 86043001               1 GLASS, FRONT
 86043003               1 GLASS, DOOR - LH
 86043033               0 PUMP 2, PISTON - 76CC CCW ROTATION (BOSCH-REXROTH)LVL4,5,6.
 86043054               1 FILTER AIR ELEMENT - SECONDARY
 86043154               1 GLASS, SIDE - RH
 86043413               3 BATTERY DISCONNECT SWITCH
 86043462               2 PUMP, GEAR - TRANSMISSION LUBE 63CC (PARKER)
 86043469               1 FUEL CAP ASSY VENTED
 86043507              20 SCREW, TORX HEAD - M4 X 16 T20 PL
 86043668               1 LOWER GAS SPRING MOUNT - LH
 86043669               1 LOWER GAS SPRING MOUNT - RH
 86043674              33 ELEMENT FILTER ENGINE OIL - EXTRA BY BELTS
 86043680               6 STUD - M8 X 35 CL-5.8 PL
 86043687               1 CLAMP - MONITOR BAR
 86043737               1 KNOB - 30MM MONITOR BRACKET
 86043819               1 SEAL, FOAM
 86044642              10 CAP, VINYL - 1/4" ID
 86044699               1 COMPUTER REST
 86044966               3 SEAL, QUAD RING (NITRILE)
 86044967               4 SEAL, QUAD RING (NITRILE)
 86044972               4 BUTTON
 86044973               4 SEAL, BARI
 86044975               4 O-RING, NITRILE, DIFF LOCK
 86045143SRV            1 DISPLAY CONSOLE WITH SOFTWARE (EHR)
 86045910               6 FILTER CABIN FRESH AIR - FOR CARBON SEE  88666286 4I / SX280
 86046254              10 BOLT, HEX - M24 X 60 CL-10.9PL
 86046259               8 WASHER - M16 X 2 X 50,300HV,YZN (ISO 7089)
 86046278               2 SEAL, MECHANICAL FACE- 88MMID (SQUARE)
 86046281               2 O-RING (AS568A-334)
 86046371               1 BRACKET - AUTOSTEER MOUNT
 86046396               3 PSI TRANSDUCER FOR SMART TRAX VALVE
 86046659               3 SEAL, O-RING - TRANSMISSON 16SPEED PWR SHIFT
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 86046661               2  O-RING - INPUT SHAFT, TRANSMISSION 16SPEED PWR SHIFT
 86046662               1 SEAL, O-RING- TRNSMISSION
 86046664               1 SEAL - LIP TYPE - TRANSMISSION
 86046799               1 PVES COIL FOR SMART TRAX VALVE DANFOSS 157B4892
 86046990               0 BLOWER, PRESSURE - 4"
 86047003               1 LOUVER, TWIST IN - 4"
 86047007               3 HOLD OPEN, WINDOW, T-STYLE
 86047009               1 NUT, WINDOW, PLASTIC - M6
 86047010               1 CLIP, LATCH ROD
 86047011               1 HANDLE, DOOR - INTERIOR
 86047013               2 SPRING, GAS (250N)
 86047047               2 SEAL, DOOR
 86047080               6 FILTER  CAB RECIRCULATION
 86047092               1 BELT - FAN (QSX15)
 86047102               2 ELBOW, 45-DEG - 1/2 OB X 1/2 ORFS
 86047131               1 SEAL, O-RING
 86047144               1 PLUG - CUP
 86047405               2 BEARING, BALL 60 X 110 X 22
 86047561               1 DOOR LH ASSEMBLY
 86047596               2 MEMBRANE, DUCKBILL - 1/2" HOSE
 86047610               0 BRACKET, 3/4" COUPLER MOUNT
 86047612               0 FITTING, BULK HEAD - 1-1/16 ORB X 3/4 ORFS
 86047650               3 BALL STUD, 10MM OD - M8 X 1.25
 86047760               8 AIR FILTER ELEMENT - PRIMARY
 86047761              12 AIR FILTER ELEMENT - SECONDARY AF55308 P633483
 86047770               2 CAP, HYDRAULIC COUPLER RETRACT - DARK BROWN (PLASTIC)
 86047771               2 CAP, PLASTIC PLUG, HYD COUPLER ASSY, EXTEND - DARK BROWN
 86050187               2 WASHER
 86050188               2 NUT-LOCK, AXLE TUBE ASSY L4WD
 86050228               1 MACHINE SCREW, PAN HEAD - M4 X 60 PL
 86050246              10 NUT, HEX FLANGE - M4 GR-5 PL
 86050249               2 WASHER - FLAT STEEL, ID-0.875IN OD-3.25IN
 86050272               5 BOLT, HEX FLANGE - M6 X 12 8.8 PL
 86050279              17 NUT, FLANGE HEX - M10 CL-10 PL
 86050286               9 CAP SCREW, HEX HEAD HEAVY FLANGE - M10 X 1.5 X 20
 86050300               1 NUT, HEX LANGE - M6 CL-10 PL
 86050337               1 RING-RETAINING, EXTERNAL GROOVE DIA-2.312IN
 86051649               1 USED LH VERSATILE SHIELD
 86051948               2 BELT - ENGINE FAN
 86051951               2 BELT - ALTERNATOR AND COMPRESSOR
 86052218               2 SEAL KIT - BODY ASSEMBLY
 86052221               5 COUPLING ASSEMBLY
 86052246               3 KIT - TIE ROD
 86052565               1 FUEL CAP - LOCKING
 86052565SRV            1 FUEL CAP - LOCKING (W/2 KEYS)
 86052767              10 WASHER- 25MMID X 44MMOD X 4MM THICK (HARDENED)
 86052873               1 TUBE, CROSSOVER (RED)
 86053228               4 BELT, FAN, QSX11.9 BVI BRANDED CUMMINS 2893583
 86053229               1 BELT COMPRESSOR QSX11.9 BVI
 86053256               1 SWITCH, PLUNGER - NC/NC PAIR
 86053443               2 VALVE, SHUTTLE
 86053462               2 P.O. CHECK VALVE ASSEMBLY
 86053465               0 SOLENOID SB33 KIT EHS 1 CONTROL ASSEMBLY
 86053861               2 JUMPER, PRESSURE SWITCH - A/C
 86054009               1 CLAMP, HOSE - 9.0"
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 86054260               1 USED ROOF ASSEMBLY, BONDED - OUTER (CREAM)
 86054266               7 WASHER - 0.313" ID X 1.5" OD X 0.06" THICK (EPDM)
 86054875               3 RAIL, SIDE - LADDER
 86055385               2 FUEL CAP, NON VENTED - LOCKING
 86055388               1 TRAILER JUMPER (NORTH AMERICA)
 86055660               2 BARBED INSERT - 1/4" NPT X 3/8" ID
 86055884               1 DISCONNECT, BATTERY - DUAL POLE
 86056038               5 DUST SEAL
 86056046               1 FILTER ELEMENT - SECONDARY
 86056588               8 KIT, SERVICE - FLEXXAIRE FAN BLADE (38")
 86056645               1 O-RING - 104.37MM ID X 3.53MM THICK
 86056912               1 GASKET, CIRCULAR CUMMINS # 2866337
 86057486               1 WHA - EHR (CAB TO IMPLEMENT VALVE)
 86057538               1 CABLE, EXTERIOR LATCH - CAB DOOR
 86057540               1 CABLE
 86057969              10 PACKING-PERFORMED O-RING
 86058247SRV           10 ANTENNA RETRO FIT KIT
 86058444               3 MIDROLLER BOGIE WHEEL MIDWHEEL (86058444RM)
 86058657SRV            1 SALVAGE PART VALVE EHR
 86058658SRV            1 SALVAGE PART VALVE EHR
 86058898               1 WHA - ANGLE SENSOR
 86059709               1 TORSION COUPLER 12 X 1/2
 86059913               1 ALTERNATOR, 200 AMP - DELCO REMY 28SI
 86060107               1 HOOD
 86060212               1 USED ALTERNATOR. OFF NEW TRACTOR ENTERED 5/13/16
 86060350               1 AIR COMPRESSOR - OPERATOR SEAT (SEARS)
 86061452              11 ENAMEL, AEROSOL - BVI CLASSIC YELLOW
 86062095               1 SEAL, DOOR - CAB (USED ON RH CAB DOOR)
 86062196               2 WHA - ARMREST, OPUS A6
 86062277               1 EXHAUST PIPE - FLEXIBLE (W/BELLOWS) SEE DTF-5010B (REPAIR)
 86062707               4 SEAL, AXLE - 240 ID X 270MM OD
 86062769               1 CLAMP, V-BAND - 4-1/2"
 86062770               1 GASKET - EXHAUST OUT CONNECTION
 86063769               1 SPLINE ADAPTER FOR 86043033
 86063791               1 GEAR - HYDRAULIC PUMP DRIVE (TA22) ,OLD STYLE.
 86063806               2 SWITCH, RELAY - STARTER (DELCO)
 86064164               8 FUEL/WATER SEPERATOR ELEMENT 10 MICRON
 86065092               5 HARNESS - STEERING WHEEL ANGLE SENSOR
 86066372               2 OIL EMBEDDED FLANGE SLEEVE BEARING
 86066617               1 ACTUATOR PADDLE, GRILL, NO CABLE
 86068105               1 A/C COMPRESSOR - SOLID MOUNTED (QP16)
 86068632               0 FUEL FILTER, SECONDARY - FF63028NN
 86068668               1 DEF FILTER
 86068909               4 SPRING, COMPRESSION - 165MM
 86068910               4 SCREW - #10-24 X 2 TYP F, BLACK
 86069162               3 ELEMENT AUXILLIARY FUEL FILTER, HYDAC
 86082937              35 ENGINE OIL 15W40 , VERSATILE - 18.9L
 86083991               1 KIT - HYD PUMP SHAFT UPGRADE
 86088935               2 CONTROL MODULE - QUAD EHR
 86088991               1 FILTER ELEMENT - ENGINE OIL - LF17559
 86101462               3 WASHER BONDED
 86500457              11 SHIM-FLOAT SECTION, RMT CONTROL VALVE
 86500471               1 HOUSING - DETENT, FLOAT BODY, HYDRAULIC VALVE ASSY
 86500902               1 POTENTIOMETER, CCW 97-DEG - 3PT HITCH
 86500903               1 ASSEMBLY, SWITCH - IGNITION (4-POSITION)
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 86502201               2 SET - KEY, (2 KEYS PER SET ) IGNITION SWITCH 86500903
 86502831               1 SPRING-GAS ASSY, STEERING COLUMN L4WD
 86503047               1 FILTER - AIR RECIRCULATION, CAB ROOF ASSY
 86503302               4 O-RING  90 DURO
 86503303               6 O-RING, 90 DURO
 86503612               2 WASHER, FLAT - 21.0MMID X 37.0MMOD X 3.0MM THICK (HARDENED S
 86505792               5 THERMOSTAT, A/C & HEATER CONTROL ASSY DEICE DEFROST
 86505941               3 ELBOW, 90-DEG, HYDRAULIC CONNECTOR - 1.00" ORFS X 7/8" ORB
 86507028               1 SWITCH-INDICATOR, DIFFENTIAL PRESSURE
 86507066               6 NUT, FLANGE HEX - M8 CL-10 PL
 86508368               1 SWITCH - BINARY PRESSURE, AIR-CONDITIONING ASSY
 86508425               3 WASHER - PLAIN, 0.25 X 0.375 X 0.625 PL
 86508488               1 SEAL, OIL, NITRILE - 2.375" ID X 3.35" OD X 0.438" THK
 86509266              29 NUT, HEX - M30 CLASS 10 PL
 86509590               2 RELAY 20-AMP, CAB MAIN FUSE PANEL
 86511183               2 NUT, HEX, JAM - 1/4" X 28 GR-5
 86511443               2 CAP SCREW, HEX HEAD FLANGE - USR, 0.25 X 1.0 GR-5 PL
 86511893               2 CAP SCREW, HEX HEAD HEAVY FLANGE - M6 X 12 CL-8.8 PL
 86512116               1 SWITCH, PLUNGER - DOUBLE POLE, NC (BRAKE CONTROL)
 86512499              16 NUT - HEX FLANGE M20, BOLT IS 09843495
 86513328               4 O-RING, RUBBER 90-DURO ID-0.301IN THK-0.064IN J515T1
 86516740               1 BUSHING, BRONZE - 0.376" ID X 0.626" OD X 0.76" LONG
 86534279               2 NUT, HEX FLANGE - 0.75 X 10 GR-8 PL
 86544945               4 MALE  ORB 1/2INCH  COUPLER , PARKER 6610-8-10
 86551024               2 CAP SCREW, HEX HEAD - 0.50 UNF X 2.25 GR-8 PL
 86555967               2 SCREW - CAP, BODY LOCKOUT / FLOAT ASSY
 86570171               2 FILTER ELEMENT - FUEL (BIDI TRACTORS)
 87790158               1 KIT, GASKET REPAIR - HYDRAULIC FILTER
 88660665               1 STUD, WHEEL
 88660808               5 STUD (.750-16 UNF, GR8)
 88660813               1 BRG, TAPERED-CONE BOWER 580
 88660814               1 WASHER, LOCK-TANGED (3.192, .095)
 88660815               1 NUT, BRG (3.137-12, NH16)
 88660818               1 BEARING CUP TIMKEN LM501310
 88661658               8 GASKET, PLUMBING - 2"
 88661659               2 GASKET, PLUMBING - 1-1/2"
 88662296               1 CLAMP, V-BAND - 4"
 88662390               1 ELEMENT, FILTER - ENGINE AIR CLEANER (PRIMARY)
 88662391               1 ELEMENT, FILTER - ENGINE AIR CLEANER (SAFETY)
 88663122               1 ELEMENT, FILTER - HYDRAULIC OIL
 88664655               2 TUBE - ROLLER BOOM PRIMARY
 88664656               2 BUSHING FILAMENT 1.0 X 1.5 X 1
 88664690               1 RETAINING RING INT 2-3/8" YZ
 88664747               1 BRG ASSY 1.25 X 2.38 X 1.19
 88666286               2 FILTER, CHARCOAL FRESH AIR, CARBON
 88666487               1 KIT, PAD - SERVICE BRAKE BRAKE PADS
 88666841               1 STUD, BALL - 10MM DIAMETER; M8 X 1.25 X 20
 88667108               1 FILTER, MAIN - TRANSMISSION
 88667373               1 BOOM SHUT OFF VALVE RAVEN 1-063-0172-870
 88667553               1 ELEMENT, FILTER - FUEL
 88667631               2 U-JOINT ASSY
 88667632               1 U-JOINT ASSY
 88668858               0 CONTROLLER - HCC LOW SETPOINT
 88670417               1 PIN, TAPERED (GROOVED), LATCH PIN
 89002920               0 BUILDING BLOCKS 4WD 610 TRACTOR
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 89002921               0 BUILDING BLOCKS TRAILER
 9705763                1 VALVE - THERMOSTATIC EXPANSION L4WD
 9705911                3 BUSHING - IRO
 9706369                1 BUSHING-IRON, ID-1.195IN OD-1.75IN LTH-1.50IN
 9706821                1 ADAPTER KIT - P
 EZDG108                5 BEARING - 410WSS SERIES
 EZDG5308               6 U-BOLT - 1/2"-13 X 2" ZNCR
 EZDG5371               0 PLATE - WRENCH DRIVE
 EZDG95                 1 211 GREASEABLE BEARING, GW211PPB10
 EZDR13125              2 BEARING, CUP - TAPERED ROLLER (SINGLE)
 RB017265               1 CYLINDER;HYD
 RB017443               1 CYLINDER;HYD
 RB018232               1 SENSOR,FUEL
 RB018260SP             2 FILTER OIL
 RB018261SP             1 FILTER H2O SEP
 RB018262SP             1 FILTER FUEL
 RB018287               1 BUSHING RND
 RB018361               1 CYLINDER,HYD
 SX015400               1 VALVE, DRAIN - 1/4"MNPT W/PULL CABLE (BRASS)
 SX015403               3 CONNECTOR; 1/4TUBEX1/8MNPT,POLY
 SX016106SP             1 BEARING, TRUNNION - 1710
 SX016107SP             1 U-JOINT ASSY
 SX016656               1 PUMP, HYDRAULIC - 2" FL. CONN (CAST) 9306C-HM5C-U
 SX017348               2 CLAMP
 SX017522               1 VALVE # 2603  NOZZLE BODY, 1/2GPM 175P.
 SX017565               2 MOD; ROD END
 SX017578               0 BOLT; 3/4 X 3-1/2 GR 8 YZ GREASE HOLE IN TOP OF BOLT
 SX017605               4 BUSHING
 SX017764               1 FLAT SHIM
 SX017840               1 SPACER, CONICAL - 1.375" OD
 SX018189               2 BOLT, REWORK - 3/4" X 5" GR8 YZ
 SX018362SP             1 TWIN FILTER KIT, TRANSMISSION
 SX018570SP             0 LUG STUD
 SX019891               2 FUSE - 125 AMP
 SX019935SP             1 FAN ALTERNATOR BELT
 SX913571               3 NUT; WHEEL, 3/4"- 16 FLANGED
 SX953033               4 STUD BOLT; 2 13/16 X 3/4-16 GR
 SXBH1256008Y           2 BOLT - 1-1/4" X 6" GR-8
 SXBHF0381008           6 BOLT, FLANGE HEAD - 3/8" X 1" GR8 YZ
 SXBSC0751508           2 BOLT HSH 0.75 X 1.50 PL GR8
 SXBSC0752008           2 BOLT; SOCKETHEAD CAP 3/4X 2"
 SXBSC1001200           1 BOLT; 1" X 12 "SKTHD CAPSCR-8
 SXLN-075-NI-           2 LOCKNUT; 3/4" NYLON INSERT YZ
 SXLN-100-NI-           1 LNUT 1" NYLON INSERT
 V120362                1 PIN-WELD ASSY, LOADER ARM MOUNT
 V15787                 1 GAUGE ASSY-WATE
 V35972                 3 AXLE - TUBE, MACHINED CASTING L4WD
 V61029                 1 ROD
 V61030                 1 ROD
 V67382                 1 SPIDER & BEARING ASSEMBLY
 V68258                 1 PIN - LOCK PLATE W/A, LTH-149.0MM, BIDI LOADER ASSY
 V70783                10 BOLT-SHOULDER, HEXHD M10 X 22 CL-8.8PL THD-1015
 V75194                 2 SPACER
 V79605                 3 SPRING CATCH
 V86538                 6 SCREW - PAN HD #8 - 32 X 1/2"
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 VE1-138                0 Versatile 1/64 290 MFWD Tractor & Peterbuilt Model
 VE1-2343X              0 1966 VERSATILE LOGO SHIRT 3XL
 VE1-268                4 HAT DELTA TRACK MESH
 VE1-270                1 BAR STOOL 50TH ANNIVERSARY VERSATILE
 VE1-350                4 HIGH IMPACT VERSATILE LICENSE PLATE


